
AMPATH protocol for diabetes and hypertension management 
 
NOTE: THIS PROTOCOL AND CLINICAL ALGORITHM IS CURRENTLY BEING REVIEWED 
AND REVISED IN LIGHT OF THE RECENTLY PUBLISHED JNC-8 GUIDELINES 
 
Training of health workers: 
All health workers involved in diabetes and hypertension management (home-based testing 
counselors, community health workers, community health extension workers, nurses, clinical 
officers, physicians) will receive targeted training organized by the AMPATH Training Institute 
that covers the following topics: 
 

 overview of CVD and CVD risk factors 

 historical questions to ask patients  

 physical examination techniques, as appropriate  

 operation of blood pressure (BP) monitoring equipment 

 operation of point-of-care diagnostic testing equipment for glucose, hemoglobin A1C, 
and other tests 

 data collection and storage methods 

 diabetes and hypertension treatment guidelines and algorithms 

 healthy lifestyles and health promotion activities 

 health education and lifestyle modification counseling techniques 

 importance of medication adherence 

 recognition of symptoms and signs of CVD and complications of diabetes and 
hypertension 

 
All health workers will also receive regular, ongoing training and performance-enhancing 
education, to update clinical and counseling skills. 
 
Case finding: The door-to-door home-based testing counselor will be trained to use a point-of-
care glucose testing kit and an automatic BP cuff, and tests all adults ≥ 18 years old for both 
random blood sugar (RBS) and BP. The counselor will refer all individuals with RBS ≥ 8.1 
mmol/dL to the local rural health facility where a fasting blood sugar (FBS) will be checked. 
Similarly, the counselor will refer all individuals with elevated BP (systolic BP (SBP) ≥ 140 or 
diastolic BP (DBP) ≥ 90), and the BP will be repeated by the rural health facility clinician. 
 
All individuals referred to rural health facility:  

 Counseling for lifestyle modification will be conducted in accordance with WHO goals: 
maintain a healthy weight, salt intake < 5 grams per day, > 5 servings of fruits and 
vegetables per day, ≥ 30 minutes of moderate-intense exercise per day 

 
Work-up, classification of patients, and treatment algorithms are contained on the 
following pages. 
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Diabetes Screening and care algorithm 

 

Dispensary care algorithm: 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

  

 
 

 

 

 

FBS < 5.6 mmol/dL 
Normal 

FBS done in dispensary 

FBS 5.6 - 6.9 mmol/dl 
Impaired Fasting Glucose (IFG) 

FBS > 6.9 mmol/dL  
DM confirmed 

Educate on 
prevention and 
discharge 

REFER TO CO 

Educate on lifestyle 
modification 

Review after 6 months 

Still has IFG:  
FBS 5.6 - 6.9 
mmol/dL 
 

IFG reversed: 
FBS < 5.6 mmol/dL 
 

Progressed to DM: 
FBS > 6.9 mmol/dL 
 

- CT life style 
modification 

- If hypertensive, treat 
as per HTN algorithm 

- Review after 6 months 
 

- Annual follow up 
- If hypertensive, 

treat as per HTN 
algorithm 
 

REFER TO CO 

Patient referred from PHCT to dispensary 

          FBS>10  

             FBS>6.9 ≤ 10  

Start Metformin 500mg OD; provide 
diabetes education 
Review after 2 weeks 

↑se Metformin to 500mg BD 
Review after 2 weeks 

FBS < 8 

CT Metformin 500mg OD 
Review monthly;Do A1c every 6 months 

FBS ≥ 8 

FBS ≥ 8 FBS < 8 

CT Metformin 500mg BD 
Review monthly 
Do A1c every 6 months 

↑se Metformin to 750 mg 
BD 
Review after 2 weeks 
REFER TO CO IF FBS ≥ 8 

 

           FBS>10  

FBS<8 
CT Metformin 750 mg        
BD . Review monthly 
Review monthly                  

 

FBS>8 
 ↑se metformin to 1g BD. 
Review after 2 weeks 

REFER TO CO IF FBS>8 
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Diabetes Type II Algorithm 1 (Health center) 
(Applies to patients who are not pregnant, and have normal renal function) 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

  

HbA1c <9%  
AND 
RBS <10mmol/dL 

HbA1c 9% - 12%  
AND 
RBS 10-20 mmol/dL 
 

- Start Metformin 500mg OD  
- Provide diabetes education 
- Titrate to 1gm BD in 4-6 weeks 
 

Review after 1 month 

FBS < 8 FBS≥8 

Add Gibenclamide 5mg OD 
CT Metformin 1g BD 

                      Review after 2 weeks 

FBS < 8 FBS≥8 

 
  CT Glibenclamide 5mg OD 
 ↑se  Metformin 1g BD. 
Review after 1 month 

FBS < 8 FBS≥8 

 

↑se Glibenclamide to 5mg BD 
CT Metformin 1g BD. Review after one month 
 

HbA1c <9% 

 
- CT OHA; Add NPH Nocte at 0.2IU/Kg or 10 IU whichever is less.  
- Educate patient on insulin self injection and blood glucose 

monitoring 
- If not controlled in a month, refer to DIABETES TYPE II ALGORITHM 2  

 

- Start metformin 500mg BD 
- Provide diabetes education 

Review after 2 weeks 
 

FBS≥8 

 

FBS < 8 

↑se Metformin to 750mg BD  
Add Glibenclamide 5mg OD  

↑se Glibenclamide to 10mg am and 5mg pm. 

CT Metformin 1g BD.Review after 3 months 

HbA1c ≥9% 

 

Continue and repeat 
HbA1c after 6 months 

Continue 
and do A1c 
every 6 
months 

 

FBS < 8 FBS > 8 
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Diabetes Type II Algorithm 2 (Health center)  

 

 

 

 

 

 

 

 

At screening: RBS >20 and/or HbA1c > 12% and OR patients not controlled on OHA and 
nocte NPH:  

1. Consult MO/physician earliest time possible (tele-support) 
2. Do urinalysis: Ketones, Proteins 
3. Do creatinine if protenuria is present 

Stop NPH and OHA and switch to 70/30 insulin as follows: 

Adult with A1c ≥ 14%  Adult with A1c < 14%  

0.4 units/Kg in two doses:  
2/3rd AM and 1/3rd PM 

0.3 units/Kg in two doses:  
2/3rd AM and 1/3rd PM 
 

     Review in a month 

Controlled (FBS< 8) 
Continue 3 monthly visits and do 
A1c 6 monthly 

Not controlled (FBS>8) 
Consult MO/Physician 

Educate patient on insulin self injection and blood 
glucose monitoring 
 



Hypertension screening and care algorithm 

 

Dispensary care algorithm: 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
NOTE: Any patient with dyspnoea on exertion (DOE), edema or  
reduced urine output is referred to CO regardless of BP readings. 

Patients with BP ≥ 140/90, and are also Pregnant, Diabetic  
or < 35 yrs will also be referred to CO. 
 
 
bvf 
 
 
 
 
 
 

 

Repeat BP: 
SBP < 140 AND  
DBP < 90 

Repeat BP done on 1st dispensary visit 

SBP ≥ 140 and < 180 
        OR  

DBP ≥ 90 and < 110 

Educate on 
prevention and 
discharge 

Start HCTZ 25mg/day AND give 
instructions on salt reduction  
REVIEW AFTER A MONTH 
 

Patient referred from PHCT to dispensary 

SBP ≥ 140 and < 180  
OR  

DBP ≥ 90 and < 110  
WITH NO edema of legs or  
dyspnoea on exertion (DOE) 
or reduced urine output  
 

BP: 
SBP <140 OR 
DBP <90 

SBP ≥ 140 and < 180 OR 

DBP ≥ 90 and < 110  
WITH NO edema of legs or DOE or 
reduced urine output 

SBP ≥ 180 OR DBP ≥ 110 
REFER TO CO  
 

Continue HCTZ 25mg/day and 
instructions on salt reduction. 
REVIEW EVERY 4 MONTHS 
 

Continue HCTZ 25mg/day and instructions on salt 
reduction. 
REVIEW MONTHLY FOR THREE SUCCESSIVE VISITS 
 
 

REFER TO CO if BP still remains: SBP ≥ 140 OR DBP ≥ 90 
 
 

Educate on salt reduction/prevention 
REVIEW IN A MONTH 

 

SBP < 140 AND  
DBP < 90 SBP ≥ 180 or DBP ≥ 110 

REFER TO CO  

SBP ≥ 180 or DBP ≥ 110 
REFER TO CO  

Repeat BP done on 2nd dispensary visit 



Management of hypertension in diabetes  

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

GOAL BP: < 130/85 

 

        BP>130/85 and <170/110 

<<170/120* 

On ACEI? 

If patient SHOWS SIGNS of target 
organ damage (acute renal failure, 
acute visual loss, stroke, chest pain) 
consult Physician immediately and 
ADMIT to wards as soon as possible 

BP<170/110; 
Patient SHOWS NO SIGNS of 
target organ damage, consult 
Physician (tele support)  

Yes No  

Initiate Enalapril 5mg BD 

Optimize Enalapril dose 
Maximum dose 20mg BD 

  Goal BP    
not met after 
3months 

Goal BP not 
met after 3 
months  

 

Add HCTZ 25mg OD 

         Add Nifedipine R 20mg BD 

Goal BP not 
met after 3 
months  

Refer to Physician if Goal BP is not met after 3 months 

Tolerating current dose? 

No   

Yes   

Switch to ARB 
Start Losartan 50mg OD 
Maximum 100mg OD 

 

Goal BP not 
met after 3 
months  
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